
No.W202009871
Name of Customer Zhejiang Tengma Texitle Co.,Ltd. Address
Manufacturer Zhejiang Tengma Texitle Co.,Ltd. Address

Sample information

The sent way of sample courier Sample 
quantity

Receiving Date of
Sample

24/04/20 Test 
Category

RatingRequirements

Remarks

No.W202009871

Unit Standard requirements (KN95) Measured 
value

Individual evaluation Result 
remarks

% ≥95.0 98,8 Pass ---
Pa ≤350 96 Pass
Pa ≤250 89 Pass
Test Report
No.W202009871

Sample Picture

Test Report

---

Name of sample：foldable KN95 mask
Characteristics：white color  

Trademark：Maverick Safety®---
Specification/model：TM95-01 TM95-02 (2016591)

Level：Passed---
Category of safety specification：Passed---

Art. No.：2016591---
------------------------------- NIOSH APPROVED (Niosh Reference: TN-16384)

3353 Danxi Road,Lanxi,Zhejiang,China
3353 Danxi Road,Lanxi,Zhejiang,China

Test Report

The sample was not pretreated,data for reference

（Above-mentioned information by Customer-supplied）

30

entrusted inspection

GB 2626-2006

Test Summary：                                                                                                                                                                              
The measured results are shown in the attached page.                                                                                                                                                                                            

Test Seal                                                                                                                                                                                          
Date of Approval：2020-04-27


